DIAPHRAGM PUMP 392 SCHEMATIC &=z

.
Cc
=
U
(7))

Ece: Qty Part No. Description
46 | 3 | DP-86210800 Screw (Optional)
Diaphragm Pump 392 Schematic 47 | 1 | DP-86160900 Air Valve
Rt '. _ .y B 48 | 1 | DP-80321300 O-Ring 3, 0x6
No. Qty Part No. Description No. Qty Part No. Description 49 | 2 | DP-86219000 Bolt 6x22MM
1 | 4 | DP-95004031 Piston Diaphragm 23 | 4 | DP-86273000 Bolt 8x30MM 50 | 1 | DP-31891797 Discharge Fitting
1 | 4 | DP-95004033 | Piston Diaphragm, Viton 24 | 1 | DP80219000 Oil Seal 51 | 2 | DP-84358500 Washer
1 | 4 | DP-95004000 | Piston Diaphragm, Desmopan 25 | 16 | DP-86275200 Bolt 8x35MM 52 | 1 | DP-80321800 O-Ring 3, 0x22
2 | 8 | DP-35980297 Valve Assembly 26 | 1 | DP-41004711 | Connecting Rod, Bronze 53 | 2 | DP-84554410 1/4 Tumn Valve
6 | 1 | DP-280114432 Qil Filler Cap 27 | 4 | DP-37001609 Piston 54 | 1 | DP-80321910 0-Ring
7 | 1 | DP-41001731 Diaphragm Cushion 28 | 8 | DP-81852700 Piston Ring 55 | 1 | DP-84059100 | 90-Degree Hose Barb
8 | 1 | DP-41001632 Qil Filler Cap 29 | 4 | DP-43001501 Piston Sleeve 56 | 1 | DP-82001000 Nut
9 | 1 | DP-80230940 O-Ring 2, 62x44, 12 21| 4 | Dpatogasor | S8 Diaphézﬂn}]( i\tNaSher & 57 | 1 | DP-91009512 Fitting.Seat

10 | 1 | DP-41001509 Oil Filler Bowl 58 | 1 | DP-80320810 0-Ring

11| 1 | DP-82419100 Gasket 32 | 4 | DP-85200700 Piston Pin 59 | 8 | DP-80320000 | O-Ring 2, 62x22, 22

12 | 1 | DP-80214210 O-Ring 33 | 8 | DP-80002100 Retaining Ring 60 | 4 | DP-35000209 Head

13 | 1 | DP-41002361 Spacer Ring 34 | 2 | DP-85257900 Plug G. 3/8 61 | 16 | DP-86399000 Bolt 12x60MM

14 | 2 | DP-14001576 | Connecting Rod Ring 3 | 2 | SC-82410700 Washer 62 | 16 | DP-84389600 Washer

15 | 1 | DP-41003326 Crankshaft 36 | 1 | DP-41000109 Pump Crankcase 64 | 8 | DP-80325100 O-Ring 3, 53x32, 93

16 | 1 | DP-81286800 Bearing 37 | 3 | DP-86201000 Bolt 6x10MM 65 | 8 | DP-80326200 |  O-Ring 3, 53x41, 28

17 | 1 | DP-81291300 Bearing 38 | 1 | DP-35000308 Dampener Plate 66 | 8 | DP-35000809 End Cover

18 | 1 | DP-80329100 O-Ring 3, 53x88, 5 39 | 1 | DP-35004034 | Diaphragm Dampener 67 | 16 | DP-86326500 Bolt 10x25MM

19 | 1 | DP-80321070 | O-Ring2, 62x126.67 40 | 1 | DP-41000409 Cover” 68 | 16 | DP-84387000 Washer

20 1 DP-80329150 O-Ring 3, 53x177, 39 42 | 2 | DP-41001461 Mounting Brackets 69 1 DP-37002509 Valve Cover

2t | 1 | DPatoniope | Crankease Cover (Sucton 40 8 | DP-86279600 Screw 8x40MM 70 | 1 | DP-84554400 1/4 Tum Valve

Side) 44 | 1 | DP-31146832 Shield (Optional) NA | 1 | DP-41989097 Pump Repair Kit
22 | 16 | DP-86275200 Bolt 8x35MM 45 | 3 | SC-84361800 Washer (Optional) NA | 1 | DP-41989197 Valve Kit
*When ordering #40, Part No. DP-41000409, also order #47, Part No. DP-
86160900 and #48, Part No. DP-80321300
NEWTON CROUCH
133

Albany - 1-800-624-7931

Sebring - 1-877-605-0273 Griffin 1-800-241-1350



